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Certified Material Test Report
Certdf: 142988 Ml Orders 1212163 Heat#: A123749 Issued :  12/28/2015 13:50:30
Work Qreder: 138048 Sales Order: 1575901 PO#: 122216-1-2
Load#: 241154 Referonce # .Reforence Desg End Use :
Bize: 222 %8 Shape : Undefined Grade 1 AJG,572,992,529 Length: 20
Grain Practice : Al Fine Grain (5-8) per ASTM AZD Reduction Ratlo : 044 i1 Dispositfon :  Slogk Prime
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Product Chick Analysis (ASTM A28)
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Migrocleaniiness (ASTM E45

;ﬁﬁhmcleagﬁn&ss {DIN-sp602Y

Mothod A _ ; _ Miothod ¢ Mothod B~ K m

AT AH BT BH CT GH DT DH 5 0 samer samrp” HF s 6 et Tot
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Depih % of Diametor Auvstenitic Ferritic 5 R e quﬂancy Severity.

Tensile Propartles o Hardnaés
Tengil Strength 0.2% Yield Strength | %Elong (2)  %ROA  0.35% EUL Yield Strength (MR} {surf)

75500 psl 100 psi 250 59:0

Siee! Dynamics: Engineered Bar Products has a quality System i place which has hien cerliied 150 901:2008 Compllant; intluding PED serlfication: -
GommentsiSnecs ) ) :
ASTM AD92-11 - ASTM AB28-05 Gr 50— ASTM Adg12

Condition:  As-Folled, Met-Rolied

§ hm_ebybt:emfy thatthe wmjehg of this reportis sorrebt ond scourate, and that all tests . C;;Q,h;éiﬂ”“?/‘/ﬁ ’
and operations performed on this metetlal were in compliance with applicable malerial A ’
specliications and purchaser desi 3 :

3. %
peleitite

Jopathan Vallogle - Relling Ml Metolivrgist

Any-alteration i this report vamé Stesl Dynamic's warra;wtlng ‘;mf rasulks?\!!) w&ki }éﬁa
has not been exposed to rodioactivity vihile underthe son
Dynamies, Unless otherwise notad, this matcr‘iax‘v{aa rmd
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e R T T R R T
as heen porformed o this matetal. This materialls not rdloadtive and

tral of Steol Dynamios. This malerial has not boen expoged to morcury whlle undar tha control of Stoel
ted, continually cast, and rolled In the USA; w! a6 testing perfarmed by Stesd Dynamiys.
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Englunerod Bar Praducts Sheision

Cart #: 142897
Work Order 138048
Load #: 241151
Slo: 2x2x 3R
Grain Practice :

Al Fine Graln (5-8) per ASTIM A29

Stagl Bynamics, ne?

Certified Material Test Report
Ml Order s 12121682
Safes Order:  157587-1
Raference # 2
Bhape : Undefinad

Hoat#: A123748

Referance Desc ¢
Grade : A36,572,092,529

8400 N, Counly Road 228 Rast
Pittaboro, M 48167

Phone: {317 892.7000

Faw: (317} 8Y2-7286

issued @ 1202312015 154243
PO#: 12221611

Engd Use:

Langth: 200

Reduction Ratio 104.4 o1 Disposition . Stock Prime
Ladie Chomisiry Analysis (ASTM A20)
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Product Gheck Analysis (ASTW A29)
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Calc’d Standard
A5 3 8. 72 .8 M 13 48 20 25 38 35 40 48 50
Cale’d Metrdic
Al 42 93 4 8 JB Y JB J8 0 L0 J12 M4 S I8 J20 J24 28 432
Front
Back
w@crocieanﬂyﬁé&STM E45) Mlgﬂrgciaanl!neﬂs_@ {E_Jjnﬁ 50602) -
Method A Method © Mathod E " M
AT AR BT BH GF CH DT BH N g SAM "B SAM D" 5 &) Tot Tot
Degcarh Grainsize Magrostructure (ASTM E3B1) Maanefie Particle Inspection
Dapth % of Diametor Austenitic Ferritic m..‘?iw R __Q_M Fragueney Sevority
Mechanical Properties (ASTM A370)
Tensile Proportios Hardnoss
Tensile Strength 0.2% Yield Strength % Elong (2") % ROA  0.35% EUL Yield Strangth {MR) {Surf)
72,000 psi 51,000 psi 358 336

Stee! Dynamics - Enginoored Bor Products has a quality system in place which has been cerlified 150 2001:2008 compliant, including PED certification.

Gommenls/Snecs

ABTM AGE2-11 —— ASTM AB28-05 Gr 50 — ASTM A36-12

Condition ;. As-Rolled, Hot-Rolled

i hereby cerlly that the comtent of this report Is cosract and acourate, and that all tests
and operations performed on this material were In compiliance with applicable matorial
specifications and purchaser designaied requirements.

Jonathan Valioslo - Relling Mill Metalluegist

Any alteration lo this report voids Steel Dynamic's warrunting of resuits. No weld rapaly has been performed on this malerfal, This materdal Is not radioactive and
has not hean exposed fo radioactivity while under the conlro! of Stee] Dynamics, This malerial has not been exposed to mercury while under_tne control of Stast
Dynamics. Linless otherwise noted, this malerial was melted, continually cast, and rolled In the USA; wi all testing parformed by Steel Dynamics,
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